g 2B

P ﬁahx

c4 28 29

Wﬂ,

\

®__
VA ErmEr )

N
\

PO
J
—
@

]
/




Réf. N° Description Qty Réf. N° Description Qty
1]SP01201-1 |Base 1] 17]SP01201-17 |Bolt M16 x 80 1
2]SP01201-2 [Boom 1] 18]SP01201-18 |Bolt M14 x 110 2
3|SP01201-3 |Main Support Post 11 19|SP01201-19 |Bolt M14 x 95 1
4]SP01201-4 |Leg 2§ 20]SP01201-20 |Bolt M8 x 20 16
5]SP01201-5 |Lock Pin 4] 21]SP01201-21 |Bolt M8 x 12 8
6]SP01201-6 |Split "R" Pin 4] 22]SP01201-22 [Nut M16 6
7|SP01201-7 |Support Strap 1] 23]SP01201-23 [Nut M14 3
8|SP01201-8 |Boom Extension 1]24]SP01201-24 [Nut M12 1
9]SP01201-9 |8T Log Ram Assy. 1§ 25]SP01201-25 |Nut M8 16

10]SP01201-10 JChain & Hook Assy. 1]26]SP01201-26 [Flat Washer diam. 16 6
11]SP01201-11 |3" Swivel Caster 2] 27]SP01201-27 |Flat Washer diam. 14 3
12]SP01201-12 |3,5" Swivel Castel 4] 28]SP01201-28 [Flat Washer diam. 12 1
13]SP01201-13 |Bolt M16 x 120 20 29]SP01201-29 JLock diam. 12 1
14]SP01201-14 |Bolt M14 x 100 1] 30]SP01201-30 [Lock Washer diam. 8 24
15]SP01201-15 |Bolt M16 x 110 2] 31]SP01201-31 JJack Handle 1
16]SP01201-16 |Bolt M16 x 90 1




